SOH-300s..

Integrated sewing unit for hemming sleeves and bottoms
#HO - BATI2IZT VU

Parts Catalog

March,2000
Cat.N0.9666 A

A€ PEBASUS.






7'_/_1_\ .................................. 1 ~2
i 0 N s R R R R 3~4
E:/\/:]:E'H' ................................ 5~6
A JURRBZR 1~ G T~14
e ) i Mty | N B B LR 15~20
737)(;( 1 e B R R 21~26
FIN—EFR oo 27~98
L 1) 1 -~ 29~30
%Eﬁ;%*ﬁ(zzkﬁﬂ .............................................. 31~32
%Eﬁ;%*§(3$ﬁ+) .............................................. 33~34
RP%E(SOH—@IO,C’»ZO) .................. 35~36
RP%E(SOH—340) ...................... 37~38
Fr—2HvHF—(SOH-310320) -+~ 39~40
FI—2FYF—(SOH-340) -+ - - 41~42
BERAYH—(SOH-320) <+~ wvvvevee 43~44
BYERAYH—(SOH-340) 1~2- -+ 45~48
MWREYA—(FTas)1~2 e 49~52
TW%E (71-7":/3\/) .................... 53~54
%Fﬁ%ﬂ:ﬁ:(SOH—:;ZO) ..................... 55~56
%Fﬁ%ﬂ:ﬁ:(SOH—340) ..................... 57~58
7,{)[//)1_[/:\:‘_‘1[/_/)-(_ ................. 59~60
TIBA RS - 61~62
;‘Ortl'_Lﬁ\ ................................. 63~64
g‘th‘aAt\yF ........................ 65~66
1#@55 ................................. 67~68
T —R e 69~70
%O)ﬁ'l_’. ................................. 71~72
:E—/)"— ................................ 73~74
B e 8=k oo 75~76
EE,#E:(SOH—CNO) ....................... 77~78
EE,#E:(SOH—:;ZO) ....................... 79~80
EE,#E:(SOH—:?AO) ....................... 81~82
EE% (*Exg\yﬁ_) ................... 83~84
R—=DO— )X —JF1—T oo 85~ 86
EE%&(SOH—:N 0) ........................... 87
EE%&(SOH—:;ZO) ........................... 88

EE%E(SOH—:?AO) ........................... 89

TABLE OF CONTENTS

FRAME ¢« cvrrrrrrenrmneanenneneaneanen, 1~2
CONTROLLER v vrrrrrrrorenreneeneannn 3~4
MACHINE HEAD INSTALLATION PARTS --- 5~6
FABRIC FEED BELTT1~4::--ccrrrerrene 7~14
HEM GUIDE ]~ 3 rrrrrrrrrenreneenen. 15~20
UNDER FABRIC TRIMMERT~3---:------ 21~26
COVER “+ v rrrrrrrneanannnaneaeann. 27~928
THREAD GUIDE MECHANISM -« ---xv- 29~30
THREAD TENSION MECHANISM(2N)- - - - - 31~32
THREAD TENSION MECHANISM(3N)- - - - - 33~34
RP DEVICE(SOH-310,320) « -+« --+" 35~36
RP DEVICE(SOH-340) -« -----rvororvvee 37~38
CHAIN CUTTER(SOH-310,320) -~ - -- """ 39~40
CHAIN CUTTER(SOH-340) - -« -« ------ -~ 41~42
BODY STACKER(SOH-320) -~ -« +" 43~44
BODY STACKER(SOH-340) 1~2 -« -- 45~48
SLEEVE STACKER(OPTION) 1~2 - ------ 49~52
THREAD WATCHER(OPTION) -+« ---- -+ 53~54
SPECIFIC PARTS(SOH-320) - -« -------- 55~56
SPECIFIC PARTS(SOH-340) - -« -------- 57~58
FILTER/REGULATOR -+« «vvrrereeees 59~60
FOOT LIFTER +#+ v rvrrrrrremrrnraneennn 61~62
THREAD STAND - rvvrrrrrremrrnrenens 63~64
DUST DRUM ASSEMBLY *««-rreeeeeeee-s 65~66
ACCESSORIES « v+ rrrrrrrerenneneanens 67~68
JUNCTION CORD ¢+ vrrrrrrrrreneeneans 69~70
OTHERS +#+ v vvrrrrrreanmnneneeneanenn, 71 ~72
MOTOR «+ v+ v vvrrrmreneanaanneaneannnn, 73~74
GAUGE PARTS LIST v rrrrrrrrrnrenenns 75~76
PIPE DIAGRAM(SOH-310) «------r-r--+- 77~178
PIPE DIAGRAM(SOH-320) ~ -+ r----+" 79~80
PIPE DIAGRAM(SOH-340) «------r----+- 81~82
PIPE DIAGRAM(SLEEVE STACKER) - - - - 83~84
MARKED SEAL*MARKED TUBE --------- 85~86
WIRING DIAGRAM(SOH-310) - -« -rrerereeses 87
WIRING DIAGRAM(SOH-320) « -« -rrvrereeees 88
WIRING DIAGRAM(SOH-340) - -« --rvvvreeees 89







2L—L

REF.
NO. HaES
TRHM5395
351084
351085
351299-SA
007345-HU

GO WN —=

300294
300172
350806—-SA
007345-HU
300294

O O©WoOND®

11 300172
12 350807-SA
13 007345-HU
14 300294
15 300172

16 350808-SA
17  351465-91
18  004506-HU

19 205467

20 007342-HU
21 007341-HU
22 205467A
23 351345-91
24  004136-HU
25 350812

26 351086

27  204585A
28 350813

29 004909

30 350810

31 004909

32 351075

33  351075A

PARTS NO.

2=

JL—L

FrRE—
ToOxARRILE
RNIVNZRAT—
FNETRILE/M8 X 25

INTEER

&

NIV RAT—
FNAETRILE/M8 X 25
INTEER

&

NIV ZRAT—
FNETRILE/M8 X 25
INTEER

&

JL—L
F—JIL($8)
FNETWRILE/M8 X 50
ANR—H—
FNETWRILE/M8 X 55

FNETWRILE/M8 X 40
AN—H—
Eoh/ s — ()
EXRT/M5%10

A iR ZE AR

AL
FE&
HARHR
R
HAFHR

AR
AR E
AR5

FRAME

NAME

FRAME
CASTER
BOLT
BRACKET
BOLT

SPRING WASHER
WASHER
BRACKET

BOLT

SPRING WASHER

WASHER
BRACKET

BOLT

SPRING WASHER
WASHER

FRAME
TABLE ASS.
BOLT
SPACER
BOLT

BOLT

SPACER

COVER ASS.

SCREW

FABRIC EDGE GUIDE

BOLT
WASHER
GUIDE PLATE
SCREW
GUIDE PLATE

SCREW
AUXILIARY WIRE
AUXILIARY WIRE

QT.

NN = B~ D AN B~

NNN—=DN

w



B (3—-phase)

©
0
a
<
a
4_I
2
iy
©

®




arvko—5E &

REF.
NO.

O ©Woodo A wN =

PARTS NO.
BRES

350814-SA
004135-HU
760270-9S
004109
750006A91

750006B91
004110
302750
TRHM6465
201252A

303448
300033E
601104
350922-SA
004531

303067
204585
760271-9U
004121
201252

167061
760269-9U
004500
303067
204585

004524-HU
201252A
303448
351077
004570-HU

204585A
303067A
562041-91
561000
562042

562027
004130
201252
303448
750024

004106
351306
004524-HU
303448
526009

007326-HU
004804
708018-91
708018A91
742044A

742044
760085-9U
004911

AT

R—2R
ERT/MAX10
HEARY IR
ERT/MAX10

B—3F LRy I A (FH)
B—IF LRI A (HR)

FHT/MAX8
727k

ANATNRILE/MAX 8

INRESR

B
RoFal)— ()
¥

T3k

NATURILE/ME X 12

INREE
Es
ESavkA—5

FRATFURILE/M4 X 6

INREE

EE
BRRYIRX

NATURILE/M5 X 10

INRESR
Ex

ANANRILE/MAX 10

INREES
&
247wk

ANAFRILE/MS X 35

INRESR
Ex
BT ()
ER e

ER e

EX e
ERT/M4 X 25
INREE

E

Vel

FHT/MIX6
TSk

FNATIRILE/MA X 10

%
R

NATFRILE/MA X 35

RAFTYE/M4
TYRRAYF (%)
TIRRALYF(E)

hffa—K (7 3v)
hffa—R (7 av)

L34 (40)
S

CONTROLLER

NAME

BASE

SCREW

CONTROL BOX
SCREW

TERMINAL BOX ASS.

TERMINAL BOX ASS.
SCREW

BRACKET

BOLT

SPRING WASHER

WASHER
VENTURI ASS.
CONNECTOR
BRACKET
BOLT

SPRING WASHER
WASHER
CONTROLLER
BOLT

SPRING WASHER

WASHER

POWER BOX
BOLT

SPRING WASHER
WASHER

BOLT

SPRING WASHER
WASHER
BRACKET

BOLT

SPRING WASHER
WASHER

SOLENOID VALVE ASS.
SOLENOID VALVE
SOLENOID VALVE

SOLENOID VALVE
SCREW

SPRING WASHER
WASHER
TERMINAL BOARD

SCREW
BRACKET
BOLT
WASHER
VALVE

BOLT

NUT

FOOT SWITCH(GREEN)
FOOT SWITCH(BLACK)
JUNCTION CORD(OPTION)

JUNCTION CORD(OPTION)
STACKER SWITCH ASS.
SCREW

[3)
3

—_ N = N

— T —=NN N—=DNNN EE R Lo i B il \ V) NN =N —

- — = —=DNN NN =N Ll N V)

Ny






=2
IV

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39

RS

PARTS NO.

HaEs

351076
004135-HU
350871
007043-HC
350872-SA

004585-HU
303067A
204585A
350932
007345-HU

300294
300172
350873
004585-HU
303067A

204585A
350874
352163
350875
350877

004507-HU
350878
300607-UB
350392
9A3067

9A3049
350876
004037-HU
007093
206337

206338
350035
004818
107723-05
8AP00827

716015-91
007019
250022-UB
007075

MACHINE HEAD INSTALLATION PARTS

2=

& VAV
EXRT/MAX10
Abwis—
m=x</M4 x 10
R—X

INATRILE/M5 X 16
INTEER

FE£

AR—H—
FNAETRILE/M8 X 25

INTEER

FE£

B4R
INAETRILE/M5 X 16
INREE

&

A4S
AR—H—
X
FT—=2I

FNATURILE/M8 X 30
E4

N AL

WwET—7

=L

=)L (3—Bv/NA)
T ARRILE
RATYL/M16

E /M5

&

Jwiaradls
E vt /M6
RATYL/M6
Fa—7
J—1)—(8)

EIEIRE fanki
EXRT/MAXS
T—1)—Hh\—
RS /M5 X 60

NAME

SLIDE PACK ASS.
SCREW

STOPPER

SCREW

BASE

BOLT

SPRING WASHER
WASHER
SPACER

BOLT

SPRING WASHER
WASHER
BRACKET

BOLT

SPRING WASHER

WASHER
KNOB
SPACER
ROD
TABLE

BOLT

WASHER

TRAY

ADHESIVE TAPE
SEAL

SEAL(FOR EUROPE)
BOLT

NUT

SCREW

WASHER

CUSHION RUBBER
SCREW

NUT

TUBE

PULLEY ASS.

ROTATION DETECTOR
SCREW

PULLEY COVER
SCREW

QT.

- N—=ON

14
14

e T S N N N N N e e . N N TR U CRE N A

N =N =



DD

N

ey
R
\

R

20|SOH-320, 340
SOH-310

SOH-320, 340




A VRBEIR (1)

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

PARTS NO.
BaBES

350908
308255
004514
308257
004304

204293A
303335
350907
007334-HU
204293A

303335
350887
308259-SA
007042-HC
308258

004304
204293A
303335
308260-SA
308263—-SA

007042-HC
350912
350889
350890
004510-HU

204293A
303335
308255
004514
351071

A5

A— &
BEn—>

1ERT /M5 %5
Eo—J>4 vk
FNAERILE/M6 X 16
INREE

PE&
Fo—Jnowvy

NATURILE/M6 X 16

INREE

EE

~N)Lk
EREN S —1)—H/N—
Mmx/M3 % 8
E0—J37 vk

NATURILE/M6 X 16

INREE

EE&

7T—1)—Hh/—
T—1)—HhiN—

m=r/M3 %8
~N)Lk
fhREO0—>
Eo—Jovsy

NATURILE/M6 X 16

INREE

EE&

ERgin—>
1IERT /M5 %5
~N)Lk

FABRIC FEED BELT(1)

NAME

SHAFT/ROLLAR
ROLLER
SCREW
BRACKET
BOLT

SPRING WASHER
WASHER

SHAFT HOLDER
BOLT

SPRING WASHER

WASHER
BELT
COVER
SCREW
BRACKET

BOLT

SPRING WASHER
WASHER
PULLEY COVER
PULLEY COVER

SCREW

BELT

ROLLER
SHAFT HOLDER
BOLT

SPRING WASHER
WASHER
ROLLER

SCREW

BELT

QT.

—_

N —

AN—=OIDN — = NNDN - N = =h A BABADNDNDODN

- N =D






ANV BRIR (2)

REF.
NO.

GO WN =

QO O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38

PARTS NO.

HaEs

350879
007345-HU
350878
350880
TRHM6466

201252A
303448
350881
TRHM6466
201252A

303448
350882
004524-HU
201252A
303448

351571-91
350883
240364
350885
351577-91

350886
240364
350911
004539
308321

007344-HU
300294
300172
007335-HU
204293A

303335
800002
800001
8AP00857
350888

004052-HU
351078
004051-HU

A5

0—5%

NATURILE/M8 X 25

7549k

NATURILE/MA X 12

INREE
PE&

L3R

NATURILE/MA X 12

INREE
PE&

Toavik

NATURILE/M4A X 10

INREE
PE&

Foiara—5 (%)
Toarao—o5
R—ILRFYLY
a)LF—RILk
ZEIO—3 (4H)

ZP§O—7
R—=ILRFYLY
HF

IERT /M5 X 6
E—AR—T 55 yk

NATURILE/M8 X 18

INREE
P&

NATURILE/M6 % 18

INREE

BE &
FyAvk
T3

FNATURILE/M6 % 80

A AR

RRD
NI)ILMAHAR
R

_10_

FABRIC FEED BELT(2)

NAME

HOLDER/ROLLAR
BOLT

WASHER
BRACKET

BOLT

SPRING WASHER
WASHER

BLOCK

BOLT

SPRING WASHER

WASHER
BRACKET

BOLT

SPRING WASHER
WASHER

ROLLER ASS.
ROLLER
BEARING
BOLT
ROLLER ASS.

ROLLER

BEARING
COUPLING
SCREW
BRACKET/MOTOR

BOLT

SPRING WASHER
WASHER

BOLT

SPRING WASHER

WASHER
GEAR HEAD
MOTOR

BOLT

FABRIC GUIDE

SCREW
GUIDE
SCREW

QT.

— A= =N NNMNNDNDDN - N=DN = = NN == NNDN=DN NN-=DNDN N—=DNN=—=

NN



_11_

o @ ©

SOH-320, 340

Jio¥ ]S

Ve
A
(>




~IVBEEFR (3)

REF.
NO.

GO WN =

(e J{oRNeo R N o)

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

PARTS NO.

HaEs

350891
004503-HU
204293A
303335
350893

004503-HU
204293A
303335
350894
350909

004514
350892
007334-HU
204293A
303335

351976
004036-HU
350889
350890
004510-HU

204293A
303335
350948
004503-HU
204293A

303335
351660-91
351081
240364
351048

B

ro—&
FNATURILE/M6 X 20
INREE

£

L/\—x%T

FNAETRILE/M6 X 20
INTEER

FE&

S EhEh

EEFO—>

IERT /M5 X 5
Eo—Jnovy
FNATURILE/M6 X 14
INTEER

&

X

RATYL/M6
hfEO—>
Eo—Jayy
FNATURILE/M6 X 16

INREE

&
Foiarvn—s5&
FNATURILE/M6 X 20
INTREE

FE&
Foiara—35(f8)
ToarvA—3
R—IATYLYT
AT —RILE

FABRIC FEED BELT(3)

NAME

BRACKET

BOLT

SPRING WASHER
WASHER
HOLDER/LEVER

BOLT

SPRING WASHER
WASHER

SHAFT

ROLLER

SCREW

SHAFT HOLDER
BOLT

SPRING WASHER
WASHER

ROD

NUT

ROLLER

SHAFT HOLDER
BOLT

SPRING WASHER
WASHER
BRACKET

BOLT

SPRING WASHER

WASHER
ROLLER ASS.
ROLLER

BALL BEARING
BOLT

_12_

QT.

NN =B~ AN NNNNO I —=NNN = NNN =

—_ N = =N






A IVNESIZ (4) FABRIC FEED BELT(4)

REF.  PARTS NO.

NO. HaES 4% NAME QT.
1 350898 SIRLIN— LEVER 1
2 007328-HU 7<AIURILE/M5X 14 BOLT 2
3 303067A INREE SPRING WASHER 2
4  204585A @ [EE WASHER 2
5 007336-HU 7<fA7WRILE/M6X25 BOLT 1
6  004036-HU 77 vbk/M6 NUT 1
7 350895 IR — SHIFTER 1
8  007328-HU NFEIVRILE/MEX 14 BOLT 2
9  303067A INREER SPRING WASHER 2

10  204585A EEE WASHER 2
11 352161 RTSA SPLINE SHAFT 1
12 350896 Hvs—a—5 ROLLER 1
13 004514 LRI /M5X5 SCREW 1
14 350914 g WASHER 2
15 350899 ~N)Lk BELT 1
16 350900 ToLavhHAR BRACKET 1
17 007328-HU NAEIVRILE/M5x 14 BOLT 1
18 303067A INREER SPRING WASHER 1
19  204585A EEE WASHER 1
20 350901 NGOG HOUSING 1
21 007327-HU RAIVRILE/M5 X 12 BOLT 1
22  303067A INREE SPRING WASHER 1
23  204585A S WASHER 1
24  351650-91 HvA—0O—5(#8) ROLLER ASS. 1
25 350903 Hvs—a—5 ROLLER 1
26 240364 7)oy BEARING 2
27 350904 a)LFE—RILE BOLT 1
28 350902 2R GUIDE PLATE 1
29 351304 AbwsS— STOPPER 1
30 004137-HU ERT/M3 X 16 SCREW 1
31 004204 ERT/M3X6 SCREW 1
32 350906 Wit E AIR BLOWER 1
33 350794 ST HOLDER 1
34  004028-HU 7<f|IWRILE/M3x5  BOLT 2
35 204586 INREE SPRING WASHER 2
36  303550A EEE WASHER 2
37 350905 ET HOLDER 1
38 007329-HU RAYWVRILE/M5x20 BOLT 1
39  303067A INREER SPRING WASHER 1
40  204585A EEE WASHER 1
41 351303 Wit E AIR BLOWER 1
42 007319-HU 7<EIVRILE/M3x8  BOLT 1
43 351078 NI)LMHAFR GUIDE 2
44  004051-HU KRR SCREW 4

_14_






Fr)a=vk(1)

REF.
NO.

GO WN —=

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

41

PARTS NO.

HaEs

350836
007335-HU
204293A
303335
350830

007335-HU
204293A
303335
007325-HU
004803

350833
350834
004538
351568-91
350826

350827
007322-HU
201252A
303448
350835

007335-HU
204293A
303335
007325-HU
004803

350831
205061
350914A
350832
004514

350828
004029-HU
007325-HU
004803
350934

350829
007272-HC
350824
004134-HU
350825-A

004134-HU

HEM GUIDE(1)

E2¥ 1 NAME QT.
T ROD 1
NATGRILE/M6 X 18 BOLT 2
INREE SPRING WASHER 2
£ WASHER 2
EUEL S HOLDER 1
NATVRILE/ME6 X 18 BOLT 2
INREE SPRING WASHER 2
£ WASHER 2
FNATVRILE/MA X 25 BOLT 1
NATYE/ M4 NUT 1
AT RER SHAFT 1
*OHAR GUIDE 1
IERD /M4 X 6 SCREW 1
A5A45—(#8) SLIDER ASS. 1
RS — SLIDER 1
Jvia BUSHING 2
NATURILE/M4AX 14 BOLT 2
INREE SPRING WASHER 2
£ WASHER 2
% E= SHAFT HOLDER 1
NATVRILE/ME6 X 18 BOLT 2
INREE SPRING WASHER 2
£ WASHER 2
FNATURILE/M4A X 25 BOLT 1
NRATYE/ M4 NUT 1
E) R SCREW 1
1k A8 RING 2
£ WASHER 2
AVIN) HANDLE 1
1IER /M5 X 5 SCREW 1
LR PLATE 1
NATRILE/M3X6  BOLT 2
FNATURILE/M4A X 25 BOLT 1
RATYE/M4 NUT 1
95T iIN— CLUMP LEVER 1
hAHARHR MIDDLE GUIDE PLATE 1
Mmx/M3%x7 SCREW 3
TS5k BRACKET 1
EXRT/MAX6 SCREW 2
HHZE AR FABRIC GUIDE PLATE 1
ERT/MAX6 SCREW 2

_16_






r)a=vk(2)

REF.
NO. HaEs

350870
004500-HU
303067A
204585A
350869

GO WN =

004134-HU
350868-91
004134-HU
351089-91
004029-HU

O O©WoOND®

11 204586

12 303550A
13 351092-91
14 004029-HU

15 204586

16 303550A
17 350815

18 350794

19  004029-HU
20  303550A
21 308289

22 004524-HU
23 303448

24 526007

25 352137

26 004800

PARTS NO.

2R
T35 vk

NATURILE/M5 X 10

INREE

&

T349k

EXRTD/MA X6

ZHAKR ()

EXRT/MA X6

R E (F)

NATURILE/M3 X 6

INREE

FEE

WRATE (F)

NATURILE/M3 X 6

INREE

£

R4 &
EHT

NATURILE/M3 X 10

&

T34 9k

NATURILE/M4A X 10

BE&
w)F

STEI7R LR /M3 % 105

NATFTYE/M3

_18_

HEM GUIDE(2)

NAME

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

SCREW

GUIDE ASS.
SCREW

AIR BLOWER ASS.
BOLT

SPRING WASHER
WASHER

AIR BLOWER ASS.
BOLT

SPRING WASHER

WASHER

AIR BLOWER
HOLDER
BOLT
WASHER

BRACKET
BOLT
WASHER
VALVE
BOLT

NUT

QT.

NN — — —

NONN-—



0

)

-19-



Fr)a=vk(3)

REF.
NO.

GO WN —

O O©WooND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39

PARTS NO.
BaES

350915
004510-HU
204293A
303335
350859-A

208447AUA
208448
234511
350791
240243

004554
204586
007272-HC
350860
350861-91

004029-HU
303550A
350862
350794
004029-HU

303550A
350866
004029-HU
303550A
350867-91

004029-HU
303550A
351977
004029-HU
303550A

351978
350794
004029-HU
303550A
350865

004029-HU
303550A
712017-91
9A3069

A5

XTI
FNATRILE/M6 X 16
INREE

&

EHEB IR (K)

SAFFvbk
ZF vk
E TATS
HERa e
Hho—

1ERT /M3 %3
INREESE
Mmx/M3 %7
EHARR
Wt &

NATURILE/M3 X6
&

WAt E

EHT
NATURILE/M3 X6

EE

T34k
NATURILE/M3 X6
&

W& (FH)

NATRILE/M3 X6
&

T34 9k
NATURILE/M3 X6
&

AT E

7379k
NATURILE/M3 X6
EE

oY —TS545 vk

NATURILE/M3 X6
&

A Hhigt o —
—IL

_20_

HEM GUIDE(3)

NAME QT.

FIXING PLATE

BOLT

SPRING WASHER

WASHER

FABRIC PRESS PLATE(LARGE)

— A D A=

POST NUT
SPRING BUSHING
SPRING

SCREW STUD
COLLAR

o1 o1 o1 o1 a1

SCREW 1
SPRING WASHER

SCREW

UPPER GUIDE PLATE

AIR BLOWER

— — O1 01 O

BOLT
WASHER

AIR BLOWER
HOLDER
BOLT

WASHER
BRACKET

BOLT

WASHER

AIR BLOWER ASS.

= NN =DN

BOLT
WASHER
BRACKET
BOLT
WASHER

NN-=DNDN

AIR BLOWER
BRACKET

BOLT

WASHER
BRACKET/SENSOR

NN = =

BOLT
WASHER
SENSOR
SEAL

— = NN



ORONCRCCESRCORC

_21_



HTAX(1)
REF. PARTS NO.
NO. HaEsS
1 350788
2 004033-HU
3 350789
4 004510-HU
5 303335
6 350790-A
7 208447AUA
8 208448
9 234511
10 350817
11 204586
12 007272-HC
13 350793
14 350794
15  004028-HU
16  303550A
17 351082
18  004134-HU
19  350805-SA
20 004135-HU
21 303448
22 004803
23 351083
24 004134-HU
25 302542
26  004133-HU
27  303550A
28 004800
29  9A3069
30 706000-91
31 004105
32 004800
33 004204

AR
XIRE

NATURILE/M5 X 55

X IR

NATURILE/M6 X 16

FE &

IR TR (/)
SFFvbk
SFxvhk

Ea - TAES
RFE

INREE
Mmx/M3 %7
Wt &
EHT

NATURILE/M3 x5

EE

IR
EXRTD/MA X6
H3—(#8)
ERT/MAX10

EE

NATFT YL/ M4
mF

EXRT/MA X6
A—3)—FvuF

ERT/M3 %10
EE
NAFTYE/M3
D |
BER(YF

ERT/MIX15
NATYR/M3
ERT/MIX10

_22_

UNDER FABRIC TRIMMER(1)

NAME

BASE

BOLT

FIXING PLATE
BOLT
WASHER

FABRIC PRESS PLATE(SMALL)

POST NUT
SPRING BUSHING
SPRING

SCREW STUD

SPRING WASHER
SCREW

AIR BLOWER
HOLDER

BOLT

WASHER
HINGE
SCREW
COVER ASS.
SCREW

WASHER

NUT

HANDLE

SCREW

ROTARY CATCH

SCREW

WASHER

NUT

SEAL

SAFETY CHECK SWITCH

SCREW
NUT
SCREW

QT.

— = NNDN NN =W W—=0WwW=N N —==DNN NNMNNDND = NN =N =

N —






AIAX(2)
REF. PARTS NO.
NO. MRES
1 351562-91
2 004570-HU
3 255534-91
4 351979
5  255533-91
6  007352-HU
7 255545-91
8 007028
9 257573
10  007010-HU
11 192024
12 W00024-1
13 306105
14  350796-B
15 007017-HU
16 207045
17 350797-D
18 004537
19 007022-HU
20 252025
21 240338
22 204585A
23 004820
24 207358
25 200389
26 232008
27  001170-1
28 232010
29  WO00089-1
30  WO00028-1
31 351561-91
32 350798
33 240287
34 350799
35 004514
36 350800
37  004529-HU
38 201252A
39 350801
40  004585-HU
41 303067A
42  204585A
43 800003
44  TRHM6466
45  201252A
46 303448
47 350802
48  007020-HU
49  255536-91
50  007017-HU
51 601115
52 350803
53  007272-HC
54 350804
55 004106
56  9A3078

£ ¥
TS5 vk

NETRILE/MS X 35

TARE (#)
TAX
TAREI (FH)

ERT/MAXTS
EAXE (#R)
ERT/M5%10
EAX
ERTD/MIX6

h5—

1R

[E AT

L2
ERTD/MAX5

EE

L/\—
IERT/MAX5
SERTD/MAX 14
AR Bk

EE

EE
NATYE/M5
)Lk
Jz)Lk

=0
SERT/CAx10
RATFTYE
NAETFYE

vk (48)

=
R—ILRTYL T
Ixty
IERD/M5%5

INSURIA+
ERT/MAX 16
INRES

E—5—T 37k

UNDER FABRIC TRIMMER(2)

NAME

BRACKET
BOLT

LOWER KNIFE HOLDER ASS.

LOWER KNIFE

LOWER KNIFE CLAMP ASS.

SCREW

UPPER KNIFE LEVER ASS.

SCREW
UPPER KNIFE
SCREW

COLLAR
SCREW
SPRING
SHAFT
SCREW

WASHER
LEVER
SCREW
SCREW
BALL STUD

WASHER
WASHER
NUT
FELT
FELT

ROD
SCREW
ROD
NUT
NUT

ROD ASS.

ROD

BALL BEARING
ECCENTRIC
SCREW

BALANCE WEIGHT
SCREW

SPRING WASHER
BRACKET/MOTOR

FNATURILE/M5 X 16 BOLT

INTREER
EE&
T—5—

SPRING WASHER
WASHER
MOTOR

NANKRILE/MAX 12 BOLT

INRES

EE

WX {4 & BT iR
SERTD/MAX10
A E (FR)
ERT/MA X5

b

HENR
M+/M3x7
NILEHAR
ERTD/MIX6

BRI —IL

SPRING WASHER

WASHER
BRACKET/AIR BLWOER
SCREW

SUCTION PIPE ASS.
SCREW

CONNECTOR
AUXILIARY PLATE
SCREW

GUIDE

SCREW

SEAL

_24_

[»]
—

_HN = o o e e N = N e e ek ek e e e ek ek o N —

_—_ a N =

N—=N—= = N=N—-=D DD DD BN~ N—=— =

—_






HTAX(3)
REF. PARTS NO.
NO. HaEsS
1 350816
2 004134-HU
3 350787-SA
4 004500-HU
5 004010
6 350818
7 350819
8 350820
9 350821
10  350822-SA
11 004500-HU
12 702021-SA
13 004120
14 350947
15  004524-HU
16 351079
17 205061
18  351567-91
19 351080
20 350827
21 TRHM6499
22 350832
23 004514

B

A A
ERT/MAX6
ATZARR—X
FNETRILE/M5 X 10
m=</M5%x 10

9S50 TRY
77
RR—tp—
AR—tf—
TS5k

FNATURILE/M5 % 10
EEFIERAYF
EXRT/MA X6
EFuk
FNATRILE/M4A X 10

LSS
1E Al
852 ()
B
Jwia

FNATURILE/M4A X 30
AN
1IERT /M5 X5

UNDER FABRIC TRIMMER(3)

NAME

SLIDE PACK ASS.

SCREW

FIXING BOARD/FABRIC TRIMMER

BOLT
SCREW

SCREW
KNOB
SPACER
SPACER
BRACKET

BOLT
SWITCH
SCREW
NUT
BOLT

SCREW
RING

BLOCK ASS.

BLOCK
BUSHING

SCREW
HANDLE
SCREW

_26_

QT.

—_— = N = N =N =N —_—— NN —_ W = AN

- N



SOH-310,320

SOH-320, 340

32|S0H-310, 320




H/\—E8{%

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39
40

PARTS NO.
BaBES

TRHM7065
TRHM7059
TRHM6576
007019

TRHMG6577

007082
TRHM5358
007084
240123
TRHM9169

007043
TRHM6577
007021
TRHM9170
007021

TRHM4924
004518-HU
303335
TRHM4556
TRHM6611

303448
TRHM9171
TRHM3917A
TRHM3919
TRHM3920

TRHM3921
TRHM6342
TRHM3918A
TRHM6445
TRHM6206

TRHM8074
TRHM5357
TRHM9842
004527
712013-91

004104
351072
004524-HU
303448
712017B91

A5

t=E(E)
TS 9k
AR—HP—(F)
ERT/MAX10
AR—H—(57)

ERT/MAXS
R
ERT/MAXS
PR L
NyRH/N\—

Mx/M4 % 8
AR—H—(57)
ERTD/MAX12
RNyRH/N\—
ERTD/MAX12

T3k

NATURILE/M6 X 10

&
W& (#H)
NATURILE/M4 X5

EE

ATH/A—(40)

HIN—

A L i ZE AR (1mm)
A LB ZE AR (1.5mm)

A L SHZERIAR(2nm)
YIRS — SR
Bt

S—)L

FAH—K

FAH—K

oY —TS545 vk
oY —TS545 vk
INATURILE/M4 X 8
4Gt —

ERT/MIX10
oY —J545 vk

NATURILE/M4A X 10

e
it o —

_28_

COVER

NAME QT.

TOP COVER PLATE(LEFT)
BRACKET

SPACER

SCREW

SPACER

NN = =

SCREW

REFLECT PLATE
SCREW

CUSHION RUBBER
COVER

SCREW
SPACER
SCREW
COVER
SCREW

BRACKET

BOLT

WASHER

AIR BLOWER ASS.
BOLT

—_ o NN —

WASHER

FRONT COVER ASS.
COVER

HEM EDGE GUIDE PLATE
HEM EDGE GUIDE PLATE

HEM EDGE GUIDE PLATE
HEM GAUGE PLATE
SCREW

SEAL

EYE GUARD

EYE GUARD
BRACKET/SENSOR
BRACKET/SENSOR
BOLT

SENSOR

S Y

SCREW
BRACKET/SENSOR
BOLT

WASHER

SENSOR

= NN =DN






RAEUE R

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34

PARTS NO.
BaES

TRHM5219A
007052
303335
TRHM5217A
TRHM8132

007019
303448
TRHM5216E
004554
TRHM5478

TRHM5489
007043

TRHM7256
TRHM5979
TRHM5469

204586
TRHM7257
004535
TRHM6462
601107

005541
TRHM7162
TRHM7485
201252A
303448

306328
137108
211388
005526
210353

007008
TRHM5470
253528
007087

A5

B
EXRT/M6 %10
&
B
B

ERT/MAXS
&

B

1ERT /M3 %3
IE AT

REB

M+</M4 %8
IF7I)E— (%)
IF7IE—
TS5 vk

INREE
ERNEY
IERT /M3 X4

NATURILE/M3 X 12

e F

B

AbysN—
FNARILE/M4 X 18
INREE

FE&

R
FAFm
[EfE/ A
HFvk/C4

ERT/MI X4
L/s—
EHT N
BBt /M3

_30_

THREAD GUIDE MECHANISM

NAME

THREAD GUIDE
SCREW
WASHER
THREAD GUIDE
THREAD GUIDE

SCREW
WASHER
THREAD GUIDE
SCREW

SPRING

THREAD GUIDE BRACKET

SCREW

AIR CYLINDER ASSEMBLY

AIR CYLINDER
BRACKET

SPRING WASHER
PIN

SCREW

BOLT
CONNECTOR

THREAD GUIDE
STOPPER

BOLT

SPRING WASHER
WASHER

SCREW STUD
TENSION DISC
SPRING

NUT

THREAD GUIDE

SCREW
LEVER

SPRING
SCREW

QT.

—_— - N = —_— - - N NN D = — —_— - N = —_ e - - _ e - -

—_— o —






2K &t R ERFHEE THREAD TENSION MECHANISM(2-NEEDLE)

REF.  PARTS NO.

NO. HaES ¥ NAME QT.
1 TRHM7260 Toiav (#1) TENSION ASS. 1
2  TRHM6341 RiFFE THREAD TENSION BRACKET 1
3 254010A9U #EfF (#8) (&) THREAD TENSION ASS. 2
4 206202 AR—H— SPACER 3
5 206201 $HE THREAD GUIDE 3
6 254010C9U #EfF (48) (58) THREAD TENSION ASS. 1
7  TRHM5248 $E THREAD GUIDE 2
8 TRHM5249A A% iAF4E TENSION POST 2
9 137108 ZAFm TENSION DISC 4

10 253539 [EfE/ % SPRING 2
11 005526 fFvk/Ca NUT 2
12 TRHM7259 I7—)4—(#1) AIR CYLINDER ASS. 1
13 TRHM7212 I7—)3— AIR CYLINDER 1
14  TRHM7213 B 1k A STOPPER 1
15 201252 INTREE SPRING WASHER 1
16  TRHM7215 EREY PIN 1
17 004535 RO /M3 x4 SCREW 2
18 004598-HU NANHRILE/M3x 16 BOLT 2
19  TRHM7214 TS5 vk BRACKET 1
20 007021 ERT/MEX12 SCREW 2
21 201252 INREE SPRING WASHER 2
22 303448 & WASHER 2
23  TRHM5240 HAEAMR PLATE/THREAD TENSION RELEASE 2
24 007011 ERT/M3IX8 SCREW 4
25 210898 INREE SPRING WASHER 4
26 202588 & WASHER 4
27 007021 ERT/MEX12 SCREW 2
28 601107 WF CONNECTOR 2

_32_






3RS 4T FH4E  THREAD TENSION MECHANISM(3-NEEDLE)

REF.  PARTS NO.

NO. HaEsS ¥ NAME QT.
1 TRHM6341 RiAFE THREAD TENSION BRACKET 1
2 007021 ERT/MEX12 SCREW 2
3 254010A9U #EEF (#8) (&) THREAD TENSION ASS. 3
4 206202 AR—H— SPACER 5
5 206201 $E THREAD GUIDE 5
6 254010C9U #EEF (#8) (58) THREAD TENSION ASS. 1
7  254010B9U HEfF (#8) () THREAD TENSION ASS. 1
8 167079 $E THREAD GUIDE 1
9 002905 ERT/C5 SCREW 1

10 TRHM5248 $HE THREAD GUIDE 2
11 TRHM5249A KREAF#E TENSION POST 2
12 137108 ZAFm TENSION DISC 4
13 253539 [EfE/ SPRING 2
14 005526 fFvk/Ca NUT 2
15  TRHM7259 I7—)4—(#8) AIR CYLINDER ASS. 1
16  TRHM7212 I7—) 3 — AIR CYLINDER 1
17  TRHM7213 B 1k A STOPPER 1
18 201252 INTREE SPRING WASHER 1
19  TRHM7215 EREY PIN 1
20 004535 RO /M3 x4 SCREW 2
21 004598-HU NANHRILE/M3 %16 BOLT 2
22 601107 HF CONNECTOR 2
23  TRHM7214 TS5 vk BRACKET 1
24 007021 ERT/MEX12 SCREW 2
25 201252 INREE SPRING WASHER 2
26 303448 EE WASHER 2
27  TRHM5240 HAE AR PLATE/THREAD TENSION RELEASE 2
28 007011 ERT/M3IXS8 SCREW 4
29 210898 INTREE SPRING WASHER 4
30 202588 EE WASHER 4

_34_



SOH-310, 320

_35_.



RP#£E (SOH—310, 320) RP DEVICE(SOH-310,320)

REF.

PARTS NO.
BRES

351296
004510-HU
204293A
303335
351280

351291
801014
801012-91
303448
351292

004538
351293-91
004538
240514
240529

240530
351297
352157
352158-91
004524-HU

201252A
303448
007323-HU
004804
240221

240188-92
240188
004548
240228
007282

513117
240243
004554
527006
240004-92

240004
004543
207022
351282
206055

350424-B
204585A
004500-HU
351283
240243

004554
351284
004500-HU
004500-HU
204585A

240513
351290
004554
351289
004554

351288
351298
004543
351285-91
007018-HU

AR

T34k
RATFKRILE/ME X 16
INTESE

Es

T34k

TSk
FrAavk
ATEEE—F (H)
Es

)=

IR /M4 % 6
T—1)—(#8)
IR /M4 X 6
~N)Lk

RS R LB R

RASRAMRTYLYG
oy

HIN—

HIN—
RAFRILE/MAX 10

INRER

EE
FNERILE/MAX 15
NAFTYR/MA
Z—FARTYLY

H5—(#H)
Hh>—

1R /M6%8
%

Bt

IF7I)E—
Hho—

1ERT/M3 X3
AE—Farkro—3
AZ—(#H)

Hh>—
IERT/Max4
[EfE/ %

&

EE

NI E

Es
RAITRILE/M5 X 10
T34k

Hho—

IERT/M3 %3

L/N—
RAIFRILE/M5 X 10
RAIFVRILE/M5 X 10
Ex

7Yy
jt_U__
1ERT/M3 %3
Hho—

LR /M3 X3

&

a—>
IERT/Max4
{817 ($8)
ERT/M5 X6

NAME

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

BRACKET
GEAR HEAD
MOTOR ASS.
WASHER
SLEEVE

SCREW
PULLEY ASS.
SCREW
BELT
WASHER

BEARING
LINK
COVER
COVER
BOLT

SPRING WASHER
WASHER

BOLT

NUT

NEEDLE BEARING

COLLAR ASS
COLLAR
SCREW
PLUG
SCREW

AIR CYLINDER
COLLAR

SCREW

SPEED CONTROLLER
COLLAR ASS.

COLLAR
SCREW
SPRING
SHAFT
WASHER

PRESSER ARM
WASHER
BOLT
BRACKET
COLLAR

SCREW
LEVER
BOLT
BOLT
WASHER

BEARING
PULLEY
SCREW
COLLAR
SCREW

SHAFT
ROLLAR
SCREW

PIPE COMPLETE/AIR BLOWER

SCREW

_36_

QT.

N =N =N NN =N _ = [ _-NON = = [ ey __ = NN N = = = N BN =N _ A = = —_—oo oo =

_ = N = =



SOH340




RPZEE (SOH—340)

REF.

NO.

O~ GO WN =

PARTS NO.

BRES

TRHM8130
004510-HU
204293A
303335
TRHM8131

801014
801012-91
303448
351292
004538

351293-91
004538
240514
240529
240530

351297
352157
352158-91
004524-HU
201252A

303448
007323-HU
004804
240221
240188-92

240188
004548
240228
007282
513117

240243
004554
527006
240004-92
240004

004543
207022
351282
206055
350424-B

204585A
004500-HU
351283
240243
004554

351284
004500-HU
004500-HU
204585A
240513

351290
004554
351289
004554
351288

351298
004543
351285-91
007018-HU

&

TS7yk
FRAFRILE/ME X 16
INTRESE

EE

TSk
FrAagk

A ZEEE—4S (F8)
EE

AYy—=7J

IERT /M4 % 6

T—1)—(#8)
IERT/MAX6
~N)Lk

RS R BB
RSARRTYLY

oy

HN—

HIN—
RAFRILE/MA X 10
INTRES

Ex
NERILE/MAX 15
RATYN/M4
—Z—RRFYLG
HZ5— )

Hh>—

LR /M6X8
%

220 %
IF7INE—

Hho—

1ERT/M3 X3
AE—Favro—3
AZ—(#H)

Hho—

1R/ Max 4
EX A

&

EE
NREITE

Ee
RAITRILE/M5 X 10
I35k

Hho—

IERT/M3 %3

LiN—
RATKRILE/M5 X 10
FRATURILE/M5E X 10
EE

7YYLy

jL_U__

IR /M3 % 3

Hho—

IERT /M3 x 3

&

a—>

IERT/MAX 4

Weft /847 (#82)
FERT/M5 X6

RP DEVICE(SOH-340)

NAME

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

GEAR HEAD
MOTOR ASS.
WASHER
SLEEVE
SCREW

PULLEY ASS.
SCREW
BELT
WASHER
BEARING

LINK

COVER

COVER

BOLT

SPRING WASHER

WASHER

BOLT

NUT

NEEDLE BEARING
COLLAR ASS.

COLLAR
SCREW

PLUG

SCREW

AIR CYLINDER

COLLAR

SCREW

SPEED CONTROLLER
COLLAR ASS.
COLLAR

SCREW
SPRING
SHAFT
WASHER
PRESSER ARM

WASHER
BOLT
BRACKET
COLLAR
SCREW

LEVER
BOLT
BOLT
WASHER
BEARING

PULLEY
SCREW
COLLAR
SCREW
SHAFT

ROLLAR
SCREW

PIPE COMPLETE/AIR BLOWER

SCREW

_38_

QT.

N= B o= cggo =

N A =N =

_—_— el a N NN = = -

SN =N = NNNN—= N—= - adead —aadaafNN = —=RNRN - = = =N —

_ —_= N =



SOH310, 320




Fr—2HhyF—(SOH—310, 320)

REF.
NO.

GO WN —

O O©WooND>

11

13
14
15

16
17
18
19
20

21
22
23
24
25

PARTS NO.
BaES

TRHM3929
007334-HU
204293A
303335
TRHM5229A

007327-HU
303067A
204585A
TRHM5872
TRHM3927A

TRHM7084
TRHM3931A
TRHM6465
303448
TRHM5874

TRHM6465
303448
9A3069
TRHM7057
TRHM7056

007192
TRHM3925
007043
TRHM3923
007008

AFh

T34k
FNATRILE/M6 X 14
INREE

EE

T34 9k

FNATRILE/ME X 12
INREE

EE

IT7V) A —

A

AE—Favro—S
TS5 vk
NATURILE/M4 X 8
&

HIN—

NATURILE/M4 X 8
FE&

—IL

TH

Jviavd s

Bty
73wk

M /M4 % 8
INAT(#8)
FERT/MI X4

_40_

CHAIN CUTTER(SOH-310,320)

NAME QT.

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

= NNN =

BOLT

SPRING WASHER
WASHER

AIR CYLINDER
UPPER KNIFE

— = NNN

SPEED CONTROLLER
BRACKET

BOLT

WASHER

COVER

—_ NN = =

BOLT

WASHER

SEAL

LOWER KNIFE
CUSHION RUBBER

—_—— NN

SCREW
BRACKET
SCREW
PIPE ASS.
SCREW

N—=N=N



SOH-340




Fr—2HYF—(SOH—340)

REF.
NO.

GO WN —

O O©WooND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

PARTS NO.
BaES

TRHM9308
007350-HU
201252A
303448
TRHM8001

007327-HU
303067A
204585A
TRHM5872
TRHM3927A

TRHM7084
TRHM3931A
TRHM6465
303448
TRHM5874

TRHM6465
303448
9A3069
TRHM7057
TRHM7056

007192
TRHM3925
007043
TRHM3923
007008

A5

T349k
FNATRILE/M4 X 20
INREE

EE

T34k

FNATRILE/ME X 12
INTEER

EE

IT7V)R—

A

AE—Karro—5
T3k
FNATURILE/M4A X 8
&

HIN—

NATURILE/M4 X 8
FE&

—IL

TH

AN W= U N

EBfto
T34k

M /M4 % 8
INAT($8)
ERT/M3 X4

_42_

CHAIN CUTTER(SOH-340)

NAME QT.

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

—WwWww-—=

BOLT

SPRING WASHER
WASHER

AIR CYLINDER
UPPER KNIFE

— = NNDN

SPEED CONTROLLER
BRACKET

BOLT

WASHER

COVER

—_ NN = —

BOLT

WASHER

SEAL

LOWER KNIFE
CUSHION RUBBER

—_ = a NN

SCREW
BRACKET
SCREW
PIPE ASS.
SCREW

N—=DN=DN



SOH-320

_43_



BEX4yH—(SOH—320)

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34

PARTS NO.
BaES

308319-9U
351050
004510-HU
204293A
303335

308315
004507-HU
300294
300172
351308-91

351311-91
007344-HU
204293A
303335
351073

004522
351047
004510-HU
204293A
303335

513095
308316
004510-HU
204293A
303335

527002
308318
308322
601176
748047

004911
204585A
9A3069
351340

A5

ARy h—1 & (#8)
T34 9k
FNATRILE/ME X 10
INTREE

Es

B =TSk
FNATRILE/M8 X 30
INTREE

EE

ARy h—#E (#1)

ARy h—54 (48)
FNATRILE/M6 X 14
INREE

FE&

2

1ER /M6 X 6
En—Jnovy
FNATRILE/M6 X 16
INTREE

FE&

) —

B =TSk
FNATRILE/M6 X 16
INTREE

FE&

AE—Favro—S
Ty
WAt/ A T

H®F

RILE—

AR
FE &

o=
R L

_44_

BODY STACKER(SOH-320)

NAME

STACKER TABLE ASS.
BRACKET

BOLT

SPRING WASHER
WASHER

BRACKET

BOLT

SPRING WASHER
WASHER

STACKER BAR ASS.

BAR SUPPORTER ASS.

BOLT

SPRING WASHER
WASHER

SHAFT

SCREW

SHAFT HOLDER
BOLT

SPRING WASHER
WASHER

CYLINDER
BRACKET

BOLT

SPRING WASHER
WASHER

SPEED CONTROLLER
KNUCKLE

PIPE/AIR BLOWER
CONNECTOR
HOLDER

SCREW

WASHER

SEAL

CUSHION RUBBER

QT.

NMNRON—=-—= BADBDANN ——aaada SNNNODN—= WWww— —

NN = =N






BEXA2vH—(1) (SOH—340)

REF.
NO.

—_
(e J{cRec o BENN)] abhwN =

—_ e - -
abhwON =

N — = = =
O © o>

NNNNNDN
abhwON—=

WNNDNDN
O OWoodo

WwWwWwww
AN =

B wWwWwww
O O©Woodo

P i
AN =

abs DD D
O ©W oo ~do>

o1 o1 ol
wnN =

PARTS NO.

BaES

352204-9S
352205-SA
004827
352241-91
352211

352212-SA
004523
352217-SA
004518
204293A

303335
352218
004542
004541
352219

004059-HU
300172
352220
004060-HU
235017

004807
513127
527004
519004
004054-HU

300294
300172
351308-91
351311-91
004518

303335
351073
004522
351047
004510-HU

204293A
303335
308318
513128
527004

519003
004510-HU
204293A
303335
352238

004057-HU
204293A
303335
004504-HU
300294

300172
352276
9A3069

e

Ry h—(#8)
REvh—t &
NATYR/MI2

T ovw RE—RJLEHR)
VR A AT

mit&E

A TRILE/M6 X 35
BEE

ANAEFNARILE/ME X 10
INREE

B

L]

1IERT /M6 X 12
1IERT /M6 X8
Fo—Joyy

FNARILE/M8 %10
Es

AykIUk
FNARILE/M10% 35
Es

NAFYE/MI0
I7—)oF—
AE—RabA—5—
HLERZ
NATURILE/M8 X 15

INREE

E£

Ry h—EGFR)
Ry H—52 (#1)
ANAFNARILE/ME X 10

Es

L1

1IERS /M6 X 6
Eo—Jnawyy
NATURILE/M6 X 16

INREE

E

Ty
I7—I)oF—
AE—Farba—5—

HLERZ
NATURILE/M6 X 16
INRES

Ex

T37vk
NAETFRILE/MB6 X 45
INREE

E£
NAENARILE/ME X 20
INREE

&
FT—T
=

BODY STACKER(1)(SOH-340)

NAME

STACKER ASS.
BASE

NUT

BOLT

BAR

BRACKET

BOLT

BRACKET

BOLT

SPRING WASHER

WASHER

SHAFT

SCREW

SCREW

SHAFT HOLDER

BOLT
WASHER
ROD
BOLT
WASHER

NUT

AIR CYLINDER
SPEED CONTROLLER
BRACKET

BOLT

SPRING WASHER
WASHER

STACKER BAR ASS.
BAR SUPPORTER ASS.
BOLT

WASHER

SHAFT

SCREW

SHAFT HOLDER
BOLT

SPRING WASHER
WASHER

KNUCKLE

AIR CYLINDER
SPEED CONTROLLER

BRACKET

BOLT

SPRING WASHER
WASHER
BRACKET

BOLT

SPRING WASHER
WASHER

BOLT

SPRING WASHER

WASHER
TAPE
SEAL

_46_

]
—

A m m NN NAN—A—A Wa—aBlADl NaAad—a® OO =N —= — DD

SN = N=—=2A ANN—= —

N =N NNNNNDN



SOH-340




BEXA2yH—(2) (SOH—340)

REF.
NO.

61
62
63
64
65

66
67
68
69
70

71
72
73
74
75

76
77
78
79
80

81
82
83
84
85

86
87
88
89
90

91
92
93
94
95

96
97
98
99
100

101

PARTS NO.
BaES

301850
007327-HU
303067A
204585A
352226

302008
302017
004599
352227-SA
004138-HU

352228-SA
004138-HU
352230-SA
004055-HU
352231

352221-SA
004134-HU
352222
200983
352223

352224-SA
004055-HU
004803

352225-SA
004061-HU

302014
007327-HU
303067A
204585A
302016

004599
302013
004599
352233-SA
308327

004537
301882
004599
007325-HU
004803

352236

B

TS5 yh#R)
INATRILE/M5 X 12
INTEER

FE£

B

Jwiaradls
Aol
IERT /M4 X3
237wk
ERT/MA X 16

237wk
EXRT/MAX16
T—IL
ERT/MAXS
ARD

237wk
ERT/MAX6
&

EffZ 18R
ady g

237wk
ERT/MAXS
NATYE/ M4
TS5k
ERTD/MEX12

L/\—Eh5
INAETRILE/M5 X 12
INTEER

FE&

IXtvoho—

IERT /M4 X3
Hhs5—

IERD /M4 X3
TS5 yh#R)
B

IER /M4 x5

/7

IERD /M4 X3
INAETRILE/M4 X 25
RATYE/ M4

5|5R/\ 1

BODY STACKER(2)(SOH-340)

NAME QT.
BRACKET ASS.
BOLT

SPRING WASHER
WASHER

SHAFT

N 0O 00 00N

CUSHION RUBBER
BRACKET

SCREW

BRACKET

SCREW

AN~ D

BRACKET
SCREW
TABLE
SCREW
SPONGE

— 00 = AN

BRACKET

SCREW

SHAFT

RING

CONSTANT SPRING

- N= BN

BRACKET
SCREW
NUT
BRACKET
SCREW

N = =

BRACKET

BOLT

SPRING WASHER
WASHER

ECCENTRIC COLLAR

N 0O 00 00

SCREW
COLLAR
SCREW
BRACKET ASS.
SHAFT

— = BN D

SCREW
KNOB
SCREW
BOLT
NUT

_ e N - N

SPRING 1

_48_






HWREYHh— (AT 3>) (1)

REF.
NO.

D WN —

O O©WooND

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29

PARTS NO.
BaES

308331
TRHM8460
TRHM8490
TRHM7273
TRHM7273A

TRHM8462
TRHM8461
TRHM8464
TRHM8464A
TRHM8463

TRHM8465
TRHM8466
TRHM8483
TRHM8484
TRHM8489

TRHM8467
TRHM8485
TRHM8468
TRHM8469
TRHM8486

TRHM8475
TRHM8488
TRHM8470
TRHM8474
TRHM8471

TRHM8491
TRHM8472
TRHM8487
TRHM8473

AFh

HWA2yH—($8)
&
LRILT O RE—
a71)>% (No. 8)
371245 (No. 9)

L1

& X VALY
T35k
T34k
SzFHrE

IT7V)R—
AE—kavbA—35—
NATYE
Abhws—3 L
NILITXT

Ik YRy [)

IJLAR

AR D
I7—I)o8—
AE—Farra—5—

759k
1EENE
759k
Eo—Jovsy
EhzZ4 (5E)
=& ()
=7 (R)

IWWHEF1—7
STHIARILE

_50_

SLEEVE STACKER(OPTION)(1)

NAME

SLEEVE STACKER ASS.

BASE

LEVEL ADJUSTER
CONSTANT SPRING
CONSTANT SPRING

SHAFT
SLIDING PACK
BRACKET
BRACKET
PLATE

AIR CYLINDER
SPEED CONTROLLER
NUT

STOPPER RUBBER
VALVE SUPPORT

AIR VALVE

ELBOW

SPONGE

AIR CYLINDER
SPEED CONTROLLER

BRACKET
SHAFT
BRACKET
BLOCK
PLATE(SHORT)

PLATE(MEDIUM)
PLATE(LONG)
TUBE

BOLT

QT.

—_ N Ul = = N — = = o R QT G G Y _ ] N = —_ e N -

wWw—w






HREYHh— (AT 3>) (2)

REF.

NO.

GO WN =

~N o

PARTS NO.
BaES

308350-91
308261
007327-HU
712017A91
308351

562027
748052
601153

A5

118 (/)

T34 9k

SLEEVE STACKER(OPTION)(2)

NATURILE/M5 % 12

A thimt H—

R&tT—7

BT
55 YAWIN
HF

_52_

NAME

ACCESSARY ASS.
BRACKET

BOLT

SENSOR

TAPE

SOLENOID VALVE
BAND
CONNECTOR

QT.

—_



_53_



TWEE (T 3>)

REF.

NO.

GO WN =

O OO uNOD®

PARTS NO.
BaES

760253-91
0004911

742418-91
718000-91
742419-91

742420-91
742421-91
742317-91
742473-91
9A2627

¥ NAME
TWa>kO—5 (%) TW CONTROLLER ASS.
Y = SCREW

h#gta—K JUNCTION CORD
o H—(#) SENSOR ASS.
h#gta—K JUNCTION CORD
h#gta—K JUNCTION CORD
h#ga—K JUNCTION CORD
h#ga—K JUNCTION CORD
higa—K JUNCTION CORD
ERRBEE INSTRUCTION BOOK

THREAD WATCHER(OPTION)

_54_



SOH-320

_55_



BEAE S (SOH—320)

REF.
NO.

GO WN =

O O©WoOND

11

PARTS NO.
BaBES

561022
004131
201252
303448
562027

742250-91
742142-91
742135-91
742171
T42171A

601193

A5

B
ERT/MA X35
INREE

EE

B

hika—K (#8)
hiko—K
hito—K
JEVa—K(FR)
JEO—R(X)

e F

SPECIFIC PARTS(SOH-320)

NAME

SOLENOID VALVE
SCREW

SPRING WASHER
WASHER
SOLENOID VALVE

JUNCTION CORD SET
JUNCTION CORD
JUNCTION CORD
COMMON CORD(RED)
COMMON CORD(BROWN)

CONNECTOR

_56_

QT.

= NNDN =

_ ot )



SOH-340

_57_



BEAE &S (SOH—340)

REF.

NO.

HhWON =

PARTS NO.
BaES

352240
004909
352193
562027

A5

A=
AR
BAtR= L
B

_58_

SPECIFIC PARTS(SOH-340)

NAME

PLATE
SCREW
CUSHION RUBBER
SOLENOID VALVE

QT.

N — W=



SOH-310, 340

SOH-320




T4 E3—LFXalL—3—

REF.
NO.

G WN =

QO O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23

PARTS NO.

HaEs

351307
004053-HU
522009A
004500-HU
201252A

303448
004805-HU
601161
601139
601081

351307
004053-HU
522009A
004500-HU
201252A

303448
004805-HU
601161
601076
601074

601161
601081
601035

A5

T57vk
NATURILE/M5 X 8
I4ILE3—LFalL—43
NATURILE/M5 X 10
INREE

FE&
NATYE/M5
HF

HF
HhF5T355

737k
INATURILE/M5 X 8
J4ILE3—L X2l —4
FNATRILE/M5 X 10
INREE

FE&
NATYE/M5
H®F
H®F
H®F

HF
HhFS5F545
HFTZV4 vk

_60_

FILTER/REGULATOR

NAME

BRACKET

BOLT
FILTER/REGULATOR
BOLT

SPRING WASHER

WASHER
NUT
CONNECTOR
CONNECTOR
PLUG

BRACKET

BOLT
FILTER/REGULATOR
BOLT

SPRING WASHER

WASHER
NUT
CONNECTOR
CONNECTOR
CONNECTOR

CONNECTOR
PLUG
SOCKET

QT.

NN =N = — = = NN NN =N =

_ e — NN



_61_




RIETHE

REF.
NO.

OB WN —=

QO O©WoOND®

11

PARTS NO.
BaES

511013-91
511004
601068
350189
004515

202045
202433
179449-25
005594
301495

005426

A5

I7—I)8— ()
I7—I)o—
#HF

T34 9k
FNATRILE/M6 X 14
INREE

FE&

EENTR

NAETRILE/CT X135
e &

NATFTVL/CT

_62_

FOOT LIFTER

NAME

AIR CYLINDER ASS.

AIR CYLINDER
CONNECTOR
BRACKET
BOLT

SPRING WASHER
WASHER
DRIVING PLATE
BOLT

WASHER

NUT

QT.

—_ - NN



_63_



A WN =

[e> Il RNoo LN o))

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36
37
38
39

L
A

PARTS NO.
BaES

8AP00862
8AP00863
8AP00864

000503-SA
351305
000509
005476
000505-SA

000505ASA
000380A
201252
004803
000381-SA

000507
000382-SA
007102
000512
004022

000502-SA
000504-SA
004021
004805
000383-SA

004014
004803
000384
004012
004803

000233-SA
004012
004803
000293A
000293B

000293C
004012
004803
000527-SA
000527ASA

000506
004117
004805
000386

2=

3L (#8) (5A3L)
3L (#8) (443L)
3L (#8) (3A3L)

ZAURHEE ()
AR—Hf—
EES

NAFYR/M18X P15

T3y (3KIL)

TS5 9k (24K31)
R

INREEE
NATYE/ M4

=

JLAEY
aLiEA

FNARILE/M6 % 32

g
ERT/M6 %10

RAUKREE(L)
PEEMIS
ERTD/M5% 16
INAFYE/M5
T35 vk

ERT/4%25
NATYE/ M4
HoEER
ERTD/MEX12
NATYL/M4

IV —
ERT/MAX12
INAT YR/ M4
B (5AKIL)
FoBE#E (4RI

B (3KIL)
ERTD/MAX12
NATYL/ M4
54y (3AKIL)
TSy (24K31)

B
ERTD/M5 %12
INAFYE/M5
FrvTd

THREAD STAND

NAME

THREAD STAND ASS. (5-SPOOLS)
THREAD STAND ASS. (4-SPOOLS)
THREAD STAND ASS. (3—-SPOOLS)

THREAD STAND ROD(LOWER)
SPACER

WASHER

NUT

BRACKET

BRACKET
SPOOL PIN
SPRING WASHER
NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
BOLT

WASHER

SCREW

THREAD STAND ROD(UPPER)
JOINT

SCREW

NUT

BRACKET

SCREW

NUT

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

THREAD GUIDE BAR (5-SPOOLS)
THREAD GUIDE BAR (4-SPOOLS)

THREAD GUIDE BAR (3-SPOOLS)
SCREW

NUT

BRACKET

BRACKET

THREAD GUIDE
SCREW

NUT

RODCAP

_64_

—_

—_ —_ R QT G G g “ NN = = —_ —_ a W W WWWWw JET QT G G G Y

—_ _ aw

QT.

1

NMNNOMNAD O BRBABRBRN .

NN = =

—_— )

= NN D

—_ R QT G G g “ NN = = NN OO U1 o1 o1 O1 — JET QT G G G Y

—_

= NN O



_65_



TANZ Lty

REF.  PARTS NO.

DUST DRUM ASSEMBLY

NO. HaES ¥ NAME QT.
1 TRHM7064 FANRS Ltyk DUST DRUM ASSEMBLY 1
2 300415A9U L= (H) COVER ASSEMBLY 1
3 300390-UA EZXK COVER/BODY 1
4 300392 TRk GASKET 1
5 300391 HAREY GUIDE PIN 4
6 004202 FERT/M5X 16 SCREW 4
7 300416-UA H8— COVER 1
8  300407-91 T4ILE— FILTER 1
9 300404 TRk GASKET 1

10 004202 FERT/M5X 16 SCREW 8
11 004805 NATYE/M5 NUT 8
12 303067 INREE SPRING WASHER 8
13 300409 BF HANDLE 1
14 300400 HF CONNECTOR 2
15 300401 Ovo+wk NUT 2
16 300418 WMFELE BASE 2
17 300419 W VALVE 2
18 300420 E PIN 2
19 300421 ESUVAES SPRING 2
20 210525 #atk NAME PLATE 1
21 300411 T74IN—KS L FIBE DRUM 1
22 601047 TJLADR RUBBER CUFF 2
23 600209 r—2R HOSE 1
24 600213 r—2R HOSE 1
25 608000 I AW CORD BAND 4
26 600212 r—2R HOSE 1
27 601046 TJLADR RUBBER CUFF 2

_66_






4 E

REF.
NO.

GO WN —

O O©WoOND®

11

13
14
15

16
17
18
19
20

21

PARTS NO.
BaES

000453
000485
000484
000178
000131

000153
000285
000284
000282
000465

000399
000271
000319
009105
000127

000128
000129
000474
000908
000482

000672B

A5

;5 /1000cc
HEY

oaa
1)arAAIL/50cc
Ertyk

kaELE
Z7\F/8mm

R /\F/7mm
Z7\F/5mm
F—L>F/2.5mm

F—L2F/3mm
F—L2F/4mm
F—L2F/5mm

54 /3—(#) (K. #)

FZ4 73— (X)

RS54 /38— ()
RSA/3—(Iy)
F—LUFREF4/3—
FTAAHN—()
ToeH)—n\vT

&t.7UY128GAS#10

_68_

ACCESSORIES

NAME

OIL CONTAINER/1000cc
OILER

OIL FUNNEL
CONTAINER-SILICONE
TWEEZERS

THREADING WIRE
WRENCH
WRENCH
WRENCH

ALLEN KEY

ALLEN KEY

ALLEN KEY

ALLEN KEY
SCREWDRIVER(LARGE.MEDIUM)
SCREWDRIVER

SCREWDRIVER
SCREWDRIVER
ALLEN KEY DRIVER
DUST CUVER
ACCESSORY BAG

NEEDLE

QT.

—_— ot ) —_— ot ) —_— ot ot )

—_— ot )



m///

N
AY

_69_



hiEa—k

JUNCTION CORD

REF. PARTS NO.
NO. HREES L% NAME QT.
1 742108 o —k~ GEBFELRMYF) JUNCTION CORD 1

2 742115-91 whffo—K (BREF) JUNCTION CORD 1

3 742116 hfFEa—K (RN)LAE—F—) JUNCTION CORD 1

4  742257-91 EFEI—F POWER SOURCE CORD 3

5  742257A91 EFEI—F POWER SOURCE CORD 3

6 742257B91 FEiRa—K POWER SOURCE CORD 3

7 742257C91 FEiRa—K POWER SOURCE CORD 3

8  742267A91 th#fa—K (LU E—4—) JUNCTION CORD 1

9  742384-91 rmhfEa—Fk () JUNCTION CORD 1

10 742385 JEO—F(BHF) COMMON CORD 1
11 742469 F#HI—K (ATARE—4S—) JUNCTION CORD 1
12 742470-91 ch#Fa—FK (FlfEARY S R) JUNCTION CORD 1
13 742471-91 thffa—K (Fz—2HhyA—EREFF) JUNCTION CORD 1
14 742472-91 B#pO—K(RERXAYF) JUNCTION CORD 1
15 742481-91 rhffa—K(RPE—%—) JUNCTION CORD 1
16 742482-91 hffo—K(ESarbO—7) JUNCTION CORD 1
17 742483-91 O —K (REEA) JUNCTION CORD 1

_70_



_’71_



Z Dk

REF.
NO.

GO WN =

O O©WoOND

11

13

PARTS NO.

HaEs

760268-9U
350701-91
004918
004100
204586

748015
TRHM6856
601153
601164
601163

TRHM6865
TRHM6358
9A2018

A5

BERYIR
A ($H)
Ao
ERTD/M3X6
INTEER

55 YAWIN
HF
HF
HF
HF

HEF
B F
fEFREAE

_72_

NAME

OPERATION BOX
ROD ASSEMBLY
SCREW
SCREW
SPRING WASHER

BAND

CONNECTOR
CONNECTOR
CONNECTOR
CONNECTOR

CONNECTOR
CONNECTOR
INSTRUCTION BOOK

OTHERS

QT.

- NWWhH NN A==

NN



(1) 100~120v
(2) 200~240v

(3) 48 (1-PHASE) 100-110V

(4) 2148 (1-PHASE) 110-120V

(5) 2148 (1-PHASE) 220-240V

(6) =48 (3-PHASE) 200-220V

(7) =48 (3-PHASE) 220-240V

XERALFEFEA
*Not to be used

¢
é

®OE=——)ILXrvThaq4F
VINYL CAP TYPE

AbLAYY)=T8 14T
STRAIN RELIEF TYPE

%R

X

[FERE (=— 5% —E&R)

E—4—WfFARIL F—=K (M8 x 70)
T—1)—hn—=

AT FI(8202)

AT FI(8203)

AT FI(8213)

%
NANE (Q1.)
ACCESSORIES (MOTOR)

BOLT SET (W8 x 70) 3
PULLEY COVER SET i
STAPLE (5202) 3
STAPLE (5203) 3
STAPLE (5213) 5

[(HESE GiaEERE)

ACCESSORIES (CONTROL UNIT)

E—4—WftiR

HER/D AR (Mbx 14)
Ea—Xtv F(8Ax1-20A%x2)
axy 4ty H(OP)
SsvFaxs ity +(3P)
L/A—a =+ k—3 (LK-CL-1X)
YOGS

MOTOR MOUNTING BRACKETS
SCREW (M5 x 14)

FUSE SET (8A x 1-20Ax 2)
CONNECTOR SET (9P)

LAMP CONNECTOR SET (3P)
LEVER UNIT SET (LK-CL-1X)
INSTRUCT IONS

—_—— k- 00 N

_73_




T3

REF.

NO.

GO WN =

© o ND>

PARTS NO.
BaES

802140A
802141A
802308
802309
802310

802311
802312
000587
000555

A5

E—F—
E—H—
il {E AR ()
i {E AR ()
i E AR GR)

I ()
I8 ()
E—f—T—1)—
VAILE/M-39

_74_

NAME

MOTOR
MOTOR
CONTROL BOX
CONTROL BOX
CONTROL BOX

CONTROL BOX
CONTROL BOX
PULLEY/MOTOR
V BELT

MOTOR

QT.

R G G I Gy

—_— kot



VELE6WHY L 2L CONHL |11 2oL Q9 ONRYL Tvo-816/GZ ] $92
OV6EWHYL | 0Z0LINHYL | 16-058GL62 | VZLEGWHYL | 642LINHYL 0LGGWHYL |96-81G/62| 962
VILE6WHYL LLGSWHHL |21 (GWHIL | 69SGNHML [8v-8iarse| v | o
(dv3y) 434001 1004 50d D0d 50d Y3QTOH
auvno1an | agvrixay | 839997 | u3ssaud | @334 dot |a334 241a|a3za N |3V F1AEN | maqqy | FO0VO
(B) &5 |REE-— V-] — V- Tt} HAET |RMEEZ| BMEE 45 213 =4
&
4
BLEONHMLT oo T o Q0 ONHEL Tvo-816/62 [ 92
OV6EWHYL | 0Z0LWHYL |16-066262 |2LE6WHYL 0LGGWHYL |95-81G/GZ| 9G¢
LLE6WHYL | 1LGSINHYL [Z1ZGWHYL | 69SSWHYL | 8v-815.6z | 8vZ  Joze-
L)) 434001 1004 D0d 50d Y3a10H lore-HoS
auvnoan | Agvrixny | 839907 | y3assaud (a3as 44ia|azza nww |3V D F1AIENG qq5qy | FONVO
(F) &5 |REE-— V-1 -V T HNMEEZ| RHEE i3 #2143 4=4

V7

@f

P

I_K:halo/\a\hlwh\
X —17:00€-HOS

Bl D4

_75_



_76_



SOH-310

TRHME865

~

9
0 1

1
Sl
ol

‘.kr

? 601153 f\.

|
|
J

Vo
TRHM6856; @

3

=



FEEX(SOH—310) PIPE DIAGRAM(SOH-310)

REF.  PARTS NO.

NO. HaEsS ¥ NAME QT.
1 TRHM6796 I7—Fa1—T/$p8x800 AIR TUBE 1
2 600151 I7—Fa1—7/p6x%x520 AIR TUBE 1
3 600146 I7—Fa1—T/p4x%x530 AIR TUBE 1
4 600172 I7—Fa1—T/p4%x910 AIR TUBE 1
5  600100A I7—Fa1—T/$6x%x400 AIR TUBE 1
6  600086A I7—Fa21—T/p6%x100 AIR TUBE 1
7 600146 I7—Fa1—T/p4x%x530 AIR TUBE 4
8 600148 I7—Fa1—T/p4x%x660 AIR TUBE 2
9 600149 I7—Fa1—T/p4x770 AIR TUBE 1

10 600149 I7—Fa1—T/p4x770 AIR TUBE 2
11 600224 I7—Fa1—T/p6%50 AIR TUBE 3
12 600146 I7—Fa1—T/p4x%x530 AIR TUBE 2
13 600146 I7—Fa1—T/p4x%x530 AIR TUBE 3
14 600151 I7—Fa1—T/p6x%x520 AIR TUBE 3
15 600151 I7—Fa1—T/p6x%x520 AIR TUBE 1
16 600147 I7—Fa1—T/p4%x600 AIR TUBE 2
17 600146 I7—Fa1—T/p4x%x530 AIR TUBE 1
18 600166 I7—Fa1—T/p6x%x650 AIR TUBE 1
19  TRHM6802 I7—Fa1—T/p6x1850 AIR TUBE 1
20 8AP00828 I7—Fa1—T/p6x%x230 AIR TUBE 1
21 600223 I7—Fa1—T/p6x%200 AIR TUBE 1
22 600151 I7—Fa1—T/p6x%x520 AIR TUBE 1
23 600225 I7—Fa1—T/p4%x1700 AIR TUBE 1
24 600187 I7—Fa1—T/p4ax270 AIR TUBE 1
25 600146 I7—Fa1—T/p4x%x530 AIR TUBE 1
26 600211 A FR—XR/ 16 x 1350 SUCTION TUBE 1
27 600151 I7—Fa1—T/p6x%x520 AIR TUBE 2
28 600189 I7—Fa1—T/p4%x1400 AIR TUBE 2
29 600228 I7—Fa21—T/p6%x2100 AIR TUBE 1
30 600222 I7—Fa1—T/p6%x1850 AIR TUBE 2
31 600218 I7—Fa1—T/p4x350 AIR TUBE 2
32 600187 I7—Fa1—T/p4ax270 AIR TUBE 2

_78_



SOH-320




FEEX (SOH—320)

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34
35

36

PARTS NO.
BaBES

TRHM6844
600182
600088A
TRHM6796
600151

600146
600172
600100A
600086A
600146

600148
600149
600149
600224
600146

600146
600151
600151
600147
600146

600166
TRHM6802
600026A
600223
600151

600225
600187
600146
600211
600151

600189
600151
600228
600222
600218

600187

AFh

I7—Fa1—T/$8x1000
I7—Fa21—T/$8x550
I7—Fa21—7T/$8x400
I7—Fa21—T/$8x800
I7—Fa21—T/$6x520

I7—Fa21—T/p4%x530
I7—Fa21—T/$4%910
I7—Fa21—T/$6x400
I7—Fa21—T/$6%100
I7—Fa21—T/p4%x530

I7—Fa21—T/p4%660
I7—Fa21—T/p4x770
I7—Fa1—T/p4x770
I7—Fa21—T/p6%50

I7—Fa21—T/p4%x530

I7—Fa21—T/p4%x530
I7—Fa21—T/$6%520
I7—Fa21—T/$6%520
I7—Fa21—T/p4%x600
I7—Fa21—T/$4x530

I7—Fa21—T/$6%650
I7—Fa1—T/¢p6x1850
I7—Fa21—T/$6%230
I7—Fa21—T/$6%200
I7—Fa21—T/$6%520

I7—Fa1—T/p4x1700
I7—Fa1—T/p4x270
I7—Fa21—T/p4%x530
A R—R/ ¢ 16 X 1350
I7—Fa21—T/$6%520

I7—Fa1—T/p4x1400
I7—Fa21—T/$6%520
I7—Fa1—T/¢$6x2100
I7—Fa21—T/$6x1850
I7—Fa21—T/p4x350

I7—Fa—T/p4%x270

_80_

PIPE DIAGRAM(SOH-320)

NAME

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
SUCTION TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE

QT.

N — — — — _ e - - - —_ N = W W NNWN —= N i QO QY —_—_ N = —

NN —=NDN



SOH-340

TRHME865

S
A {

S
E>v

mﬁ
o[
526009 TRHM6861 2

!

19) s |
=las
|

gw"“/:@J@

—




FEEX (SOH—340)

REF.
NO.

GO WN =

O O©WoOND®

11

13
14
15

16
17
18
19
20

21
22
23
24
25

26
27
28
29
30

31
32
33
34

PARTS NO.
BaBES

TRHM6796
600151
600146
600172
600100A

600086A
600146
600148
600149
600149

600224
600146
600146
600151
600151

600147
600146
600166
TRHM6802
600151

600026A
600223
600151
600225
600187

600146
600211
600151
600189
600151

600228
600222
600218
600187

AFh

I7—Fa21—T/$8x800
I7—Fa21—T/$6%520
I7—Fa21—T/p4%x530
I7—Fa21—T/$p4%x910
I7—Fa21—7T/d6x400

I7—Fa21—T/$6%100
I7—Fa21—T/p4%x530
I7—Fa21—T/p4%x660
I7—Fa1—T/p4x770
I7—Fa1—T/p4x770

I7—Fa21—T/p6%50

I7—Fa21—T/p4%x530
I7—Fa21—T/p4x530
I7—Fa21—T/$6%520
I7—Fa21—T/$6x520

I7—Fa21—T/p4%600
I7—Fa21—T/p4x530
I7—Fa21—T/$6%650
I7—Fa1—T/p6x1850
I7—Fa21—T/$6x520

I7—Fa21—T/$6x230
I7—Fa21—T/$6%200
I7—Fa21—T/$6%520
I7—Fa1—T/p4x1700
I7—Fa1—T/p4x270

I7—Fa21—T/p4%x530
A R—R/ ¢ 16 x 1350
I7—Fa21—T/$6%520
I7—Fa1—T/p4x1400
I7—Fa21—T/$6%520

I7—Fa21—T/¢$6x2100
I7—Fa21—T/$6x1850
I7—Fa21—T/p4x350
I7—Fa21—T/p4x270

_82_

PIPE DIAGRAM(SOH-340)

NAME

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
SUCTION TUBE
AIR TUBE
AIR TUBE
AIR TUBE

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

QT.

—_ e - - N — = = N —_ W WN W N =N D = _ e - -

NNN = =

NNN =



HWRAE2 v Hh—ERER

Pipe Diagram For Sleeve Stacker

_83_



RER A2y h—)

REF.

NO.

HhWON—=

PARTS NO.
BaBES

600101A
600008A
600161
600223

A5

I7—Fa1—T/¢6x1010
I7—Fa1—T/¢6x%x170
I7—Fa21—J/¢6x330
I7—Fa21—T/¢6x200

_84_

PIPE DIAGRAM(SLEEVE STACKER)

NAME QT.

AIR TUBE
AIR TUBE
AIR TUBE
AIR TUBE

_ N



T—0 =)k X—F 21—

REF.
NO.

N A WN =

PARTS NO.
BaES

755032
755016
755033
755062
755034

755018
755035
755019
755036
755020

755037
755021
755038
755022
755039

755068
755023
755040
755024
755041

755025
755042
755053
755043
755029

755044
755055
755047
755077
755051

TRHM6178
755074
755073
755075
755181

TRHM6191
755144

TRHM6192
TRHM6167
TRHM6193

755103
755083
TRHM6194
755104
755084

755096
755105
755097
755086
755098

755087
755099
755088
755100
755089

755101
755090
755125
755106
755126

755155
755127
755108
755128
755109

755129
755180
755130
755150
755131

755112
755132
755151
755133
TEHM6992

£33

= —IL/#1
X—0Fa1—T/ ¢ 4#
= —)L/#2
X—9Fa1—T/ ¢ 6#2
= —)L/#3

X—0F1—T/C4#3
= —)L/#4
X—0Fa1—T/ C4#4
= —)L/#5
R—0F1—T/C4#5

= —)L/#6
X—0F1—T/ ¢ 4#6
= —IL/#1
R—0Fa1—T/ C4#7
= —)L/#8

R—9F1—7/¢648
Y—9Fa1—T/ C4#8
R—=0—IL/#9
Y—9Fa1—T/ C4#9
X—=72—IL/#10

X—9Fa1—T/ ¢ 4#10
X—=0—IL/#1
X—9Fa1—T/ ¢ 6#11
R—=03—)L/#12
X—9Fa1—T/ ¢ 6#12

R—=0—)L/#13
X—9F1—T/ ¢ 4#13
X—=02—)L/#16
X—9Fa1—T/ ¢ 6#16
R—=7—IL/#T

Y—HF1—T/ ¢ 6#17
T—=—IL/#19
T—49Fa1—T/ ¢ 6#19
I—IY—)L/#20
T—49Fa1—T/ ¢ 8#20

R—=oT—)L/#21
R—9Fa—T/ ¢ 4421
R—=0T—)L/#22
R—9Fa1—T/ ¢ 4422
R—=I—IL/#23

X—9F1—T/ ¢ 4423
R—9F1—7/ ¢ 6#23
Y= —)L/#24

R—9Fa1—7/ ¢ 424
X—9Fa1—T/ ¢ o424

Y=Y —)L/#25
Y—HF1—T/ ¢ 4#25
Y=Y —)L/#26
I—49Fa1—T/ ¢ 6#26
Y=o —)L/#21

Y—HFa1—T/ ¢ 6#27
I—=O—)L/#28
T—49Fa1—T/ ¢ 6#28
T—I—)L/#29
T—49Fa1—T/ ¢ 6#29

R—=02—)L/#30
X—9F1—T/ ¢ 6#30
R—=03—IL/#31
X—9F1—T/ ¢ 6431
R—=I3—IL/#32

X—9F1—T/ ¢ 6#32
R—=02—)L/#33
X—9F1—T/ ¢ 6#33
R—=03—)L/#34
X—9F1—T/ ¢ 6434

T—9Y—)L/#35
Y—5F1—T/ ¢ 6#35
I—9Y—)L/#36
T—49Fa1—T/ ¢ 6#36
T—9Y—)L/#37

Y—HFa1—T/ ¢ 8#37
T—9Y—)L/#38
T—49Fa1—T/ ¢ 8#38
T—9Y—)L/#39
T—49Fa1—T/ ¢ 8#39

_85_

MARKED SEAL*MARKED TUBE

NAME

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL

MARKED TUBE
MARKED SEAL
MARKED TUBE
MARKED SEAL
MARKED TUBE

QT.



_86_



SOH-310B¥REA/WIRING DIAGRAM

760253-91 760268-9U 712017A91
g T N osy_/
EF— /
|
801012-91"
g 801014 : 8 A
) I
= 1
O )
O
N
]
[ 800001
0 800002
742419-91 (200V) 742418-91 712013-91 _
742420-91 (220V) e N I P21 ]
742421-91 (240V)
- -
742473-91/
742116
. \— .
712017-91 |
) )
! J
—|—
) 760269-9U
0 /
O | 562027
) ————1e] | Teg{-
742384-91
i 742482491
— I | == @_Z—
S| 1l O B
olo| 'plo| |olololo - <o |
] e
g 562041-91 r/lgvl
M 742469 \742115-91 & |- - |-|- || -
1
—<®]
¢ eeveee |l 750024
TT1TTT 1
—<®]
L {742385 —
742471-91 708018A91 r——@ —
l 742472-91,
4 760271-9U
‘ 742483-91 /
760270-9S @) |
jrems -
@ Ié @ 708018-91 |1| I—f—l
742470-91 742481-91
J — |/
(O
é @__/ \ —
742257-91 (100V 750006A91 (=#3/3-PHASE)
O 742257A91 Ezzovg 750006B91 (B #8/1-PHASE)
742257891 (240V)
742257691 (200V)
L ) % Fi\:”:‘ ®
’I 1

802140A (100~120V)
802141A(200~240V)

802308 (E7a/1-PHASE) (100~ T110V) Jr—
802300 (51461 -PHASE) (1 10~ 120V) fEO b [ J

B
802310 (B48/1-PHASE) (220~240V)
802311 (=48/3-PHASE) (200~220V) L
802312 (=48/3-PHASE) (220~240V)

\742267A91

_87_



SOH-320EC#RE4/WIRING DIAGRAM

160253-91 760268-9U
= —
O 801012-91 =
O 801014 \ 6 ™\
= s
g o o - ! > \\‘
: o Q
= —
! g‘ﬂl' PRz S 716015-91
[— | I~y % <~ 70600091
: g s
1 =
O ! S A
712017891 NN Q\I T
! —
] 712013-91 ~ =
742419-91 (200V) 742317-91 2
12420-91 E%i% ' 74241891 712017891 —=—\ 800003 !.
B <
s | - 4 102021-50 7
4 . 742473-91 742108
760085-9U J42116 L
|§| Iﬂ |§| \712017-91 | J
742142-91 p |
J
) = —[=
$S2(81) — \ 760269-9U
5 \742135-91
562027 |5 |G| 562027
) ——r——1e] | | e~
561022 L 742384-91
. 742482491
| | == N B4——
|
o)
o|l| 'l |ololole r <8 ] O
-—:_ 562041-91 r/lgvl &
" 142469 \742115-91
1
—<®]
Ladid d 290000 750024
| —
742171\ 742385
7421714 - 708018A91 r——@ —
\ ) 742483-91
760271-9U
74247191 142472-91, .
) @) H__/
( l l
760270-95 |:| |:| |:|
@ 708018-91 |1| El
742470-91 742481-91
J
R
é @__/ - —
742257-91 (100V 750006A91 (=#3/3-PHASE)
O 742257491 Ezzovg 750006B91 (8448 /1-PHASE)
742257891 (240V)
742257691 (200V)
L % I:‘i:”:l ®

802309 (
802310¢(
802311 (
802312¢(

802308 (8148/1-PHASE) (100~110V)
B8 /1-PHASE) (110~120V)
B8 /1-PHASE) (220~240V)
=#8/3-PHASE) (200~220V)
=1#H/3-PHASE) (220~240V)

J

802140A (100~120V)
802141A(200~240V)

\742267A91

_88_




SOH-340BEC#RE4/WIRING DIAGRAM

760253-91 760268-9U
puiies
=
O 801012-91 SR
801014 \ 8 h
o ~
= (SN
= gt R )
O . @r S S N
1
o
= ) ! <P Snls SH_716015-91
= ! ~ - 2 gl 706000-91
. 800001 el =
0 800002 <§a@_/ o
| - <] \
] 1 712017491 ™ Q‘i’
1/ 712013-91 — \ S5
742419-91 (200V) 742317-91 52,
1 —_—
742420-91 (220V) 742418-91 712017891 800003 .
742421-91 (240V) ! S S
_ _ 4 70202187 ¥

p ;
- . ~ s \142108

742116

160085-9U

i, —[— ! /

S2(S1) - 760269-9U
\742135-91 \
O] O E
||

142142-9 I\ ElL

Ve

562027 |5 15| 562027

)
S2
. \
L I 142384-91/ r/lg\/I IE__/
\__ 742482491
o) olo ' <8 ] O .

Oo
9
o)
e}

[3—

M 562041-91 @I
|| 142469 \742115-91 \EBJ
—<@ |

19998 ¢ ¢ & opeeee | 750024
' <@
—1
742171 742385
7421714 N a 708018A91 ,—_@ —
N
742483-91
742471-91 742472-91

[ [9

760271-9U
=

760270-9S

708018-91 D |1| I—f—l D D

[
Ié 742481-91
Le—
| \ —
742257-91 (100V 750006A91 (=#3/3-PHASE)
742257491 Ezzovg 750006B91 (8448 /1-PHASE)
742257B91 (240V)
742257G91 (200V)
L : 0 -
—L
\ (

802140A (100~120V)
802141A(200~240V)

742470-91

EO@ o

802308 (BL48/1-PHASE) (100~ 110V)

802309 (8448, 1-PHASE) (110~ 120V) LB O E-' N J
802310 (8148/1-PHASE) (220~ 240V)

802311 (=48/3-PHASE) (200~220V) L

802312 (=48/3-PHASE) (220 ~240V)

\742267A91

_89_






EPEGASUS
SEWING MACHINE MFG.
COo., LTD’

March, 2000
© 2000 PEGASUS SEWING MACHINE MFG. CO.,LTD

First edition;issued in February, 1994 # kR (1994 28 FIT)
Second edition; issued in March, 2000 FEhr (2000 3AFEIT)



	FRAME
	LIST

	CONTROLLER
	LIST

	MACHINE HEAD INSTALLATION PARTS
	LIST

	FABRIC FEED BELT(1)
	LIST

	FABRIC FEED BELT(2)
	LIST

	FABRIC FEED BELT(3)
	LIST

	FABRIC FEED BELT(4)
	LIST

	HEM GUIDE(1)
	LIST

	HEM GUIDE(2)
	LIST

	HEM GUIDE(3)
	LIST

	UNDER FABRIC TRIMMER(1)
	LIST

	UNDER FABRIC TRIMMER(2)
	LIST

	UNDER FABRIC TRIMMER(3)
	LIST

	COVER
	LIST

	THREAD GUIDE MECHANISM
	LIST

	THREAD TENTION MECHANISM(2-NEEDLE)
	LIST

	THREAD TENTION MECHANISM(3-NEEDLE)
	LIST

	RP DEVICE(1)
	LIST

	RP DEVICE(2)
	LIST

	CHAIN CUTTER(1)
	LIST

	CHAIN CUTTER(2)
	LIST

	-320 BODY STACKER
	LIST

	-340 BODY STACKER(1)
	LIST

	-340 BODY STACKER(2)
	LIST

	SLEEVE STACKER(1)
	LIST

	SLEEVE STACKER(2)
	LIST

	THREAD WATCHER
	LIST

	-320 SPECIFIC PARTS
	LIST

	-340 SPECIFIC PARTS
	LIST

	FILTER/REGULATOR
	LIST

	FOOT LIFTER
	LIST

	THREAD STAND
	LIST

	DUST DRUM ASSEMBLY
	LIST

	ACCESSORIES
	LIST

	JUNCTION CORDS
	LIST

	OTHERS
	LIST

	MOTOR
	LIST

	GAUGE PARTS LIST
	-310 PIPE DIAGRAM
	LIST

	-320 PIPE DIAGRAM
	LIST

	-340 PIPE DIAGRAM
	LIST

	PIPE DIAGRAM FOR SLEEVE STACKER
	LIST

	MARKED SEAL/MARKED TUBE
	-310 WIRING DIAGRAM
	-320 WIRING DIAGRAM
	-340 WIRING DIAGRAM

